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SPARE PARTS LIST 

Hand Dryer AE 261+280+290+291 

  

  Pos. 
No. 

Art. No. Spare part 

1 40025 Base plate 

2 40065 Gasket 

4 40096 Electricity plinth 

5 40079 Plastic screw, 3 x 16 mm, Torx 

6 40076 Nut for capacitor 

7 40054 Capacitor 230 V, 50 Hz 

8 45400 Timer type AE3 IR standard, 230 V, 50/60 Hz 

9 40128 Relay, 230 V, 50 Hz 

10 40069 Screw, 4 x 16 mm, Taptite, Torx 

11 40002 Fan scroll – suction side 

12 40068 Screw, 4 x 12 mm, Taptite, Torx 

13 40070 Tooth lock washer A4 

14 40055 Motor, 230 V, 50/60 Hz 

 40260 Motor, 230 V, 50/60 Hz, with connector 

15 40003 Fan scroll – motor side 

16 40070 Tooth lock washer A4 

17 40066 Screw, 4 x 8 mm, Torx 

18 40098 Wiring attachment 

19 40069 Screw, 4 x 16 mm, Taptite, Torx 

20 40008 Slotted pin 3 x 16 mm 

21 40193 Heating element in holder, 230 V, 2250 W 

22 45002 Acrylic circular blank 

23 40006 Exhaust grille 

24 45205 Housing–white–complete (f/product 261) 

 45280 Housing – brushed stainless steel-complete (f/product 280) 

 45190 Housing – polished steel – complete (f/product 290) 

 45182 Housing – unpainted – complete (f/product 291) 

25 40085 Nameplate 

26 40074 Allen wrench 

27 40073 Allen screw 

29 40026 Tensile relief clamp 

30 40078 Plastic screw, 3,5 x 16 mm, Torx 

31 40083 Tooth lock washer, 6,4 mm 

32 40027 Brass pin for earth wire in base plate 

33 40028 Stainless reinforcement for base plate 

34 40077 Screw, 4 x 10 mm, Taptite, Torx 


